

Before Surgery						
Night before surgery	Time:	2 hours before surgery	Time:	20 minutes before surgery	Time:	Surgery Time:
600mg Neurontin/ Gabapentin		1500mg liquid Tylenol/ Acetaminophen		200mg Celebrex/ Celecoxib		
		300mg Neurontin/ Gabapentin				
		Optional: 40mg Emend (post op nausea/ vomiting patients only)				

Day of Surgery:		
1000mg Tylenol/ Acetaminophen (total of 3 doses on day of surgery)	Second dose of Tylenol (first tablet dose) take 6 hours after AM liquid Tylenol	Time:
	Third dose of Tylenol take 6 hours after second Tylenol dose	Time:
300mg Neurontin/ Gabapentin (total of 2 doses on day of surgery)		Time second dose 12 hours after morning dose
		Time:
200mg Celebrex/ Celecoxib (total of 2 doses on day of surgery)		time second dose 12 hours after morning dose
		Time:
As Needed Medications:	Times:	
5mg oxycodone every 4 hours <i>as needed</i> for pain: breakthrough		
100 mg Colace twice a day as needed for constipation		
4mg Zofran every 8 hours (sublingual) as needed for nausea		
Bacitracin-Ophthalmic (Front of head migraine surgery only)		

